
Utah State University Utah State University 

DigitalCommons@USU DigitalCommons@USU 

Reports Utah Water Research Laboratory 

January 1982 

Reverse Osmosis in the Treatment of Drinking Water Reverse Osmosis in the Treatment of Drinking Water 

R. Ryan Dupont 

Talbert N. Eisenberg 

E. Joe Middlebrooks 

Follow this and additional works at: https://digitalcommons.usu.edu/water_rep 

 Part of the Civil and Environmental Engineering Commons, and the Water Resource Management 

Commons 

Recommended Citation Recommended Citation 
Dupont, R. Ryan; Eisenberg, Talbert N.; and Middlebrooks, E. Joe, "Reverse Osmosis in the Treatment of 
Drinking Water" (1982). Reports. Paper 505. 
https://digitalcommons.usu.edu/water_rep/505 
[...]
and weaknesses. The appl ication of 
either theory depends upon the specific 
problem at hand and the conceptual 
simplicity either theory has in quanti
tatively explaining experimental results 
(Johnston and Lim 1973). While an exact 
understanding of the mechanisms of flow 
through reverse osmosis membranes is not 
required for everyday utilization of the 
process, a general understanding of the 
possible transport mechanisms may allow 
for the expansion of reverse osmosis 
applications. Further explanations of 
the proposed mechanisms of flow through 
reverse osmosis membranes may be found 
in Hodgson (970), Reid and Breton 
(1959) and Lonsdale and Podall (1972). 

Operating Principles 

The rate of transport of solvent 
through the semipermeable membrane 
in the reverse osmosis process is a 
function of the applied pressure, the 
differenti;:il osmotic pressure between 
solutions, the area and characteristics 
of the membrane, and the temperature of 
the solution. 

The behavior of semipermeable 
membranes can be expressed by two 



Figure 2. 

CD 
® 
® 

PRESSURE 

SEMI-PERMEABLE 
MEMBRANE 

MORE CONCENTRATED 
SOLUTION 

LESS CONCENTRATED 
SOLUTION 

WATER FLOW 

Simple reverse osmosis. 

---1 ~ 0 0.25 -4JL 
-------"J r-- < 100 A ~ 

::':~::i:::';: ::i::~~;:'; ~i::~. .: ~.~~.;:::.; 0: 0: 0: 0: 0: 0l!:':';:; .. -. · ....... . ....... . . .-........ -. . . . . . .. T T 
~ 100JL 

1 WATER 

G) Dense Surface Layer, 0.25- 4 JL 

® Transition Region, Intermediate Density and 
Porosity, Vaiable Thickness 

® Macroporous Substructure 

Figure 3. Asymmetric structure of typical reverse osmosis membranes (Johnston and 
Lim 1973). 

3 



basic equations, one describing the 
solvent or product water flow through 
the membrane and the other describing 
the salt flux through the membrane. 
The product water flow, Fw, is described 
as follows: 

where 

(3) 

Fw = product water flow t gm/cm2-sec 

A = water permeability constant, 
g/cm2-sec-atm 

~p = pressure different ial appl ied 
across the membrane, atm 

~'IT = osmot ic pressure di fferent ial 
across the membrane, atm 

The salt flux is described by Equation 4 
as: 

where 

(4 ) 

Fs = salt flux, gm/cm2-sec 

B = salt permeability constant, 
cm/sec 

concentrat ion gradient 
the membrane t gm/cm3 

across 

Both the water and salt 
constants depend upon 
and the procedures used 
fact ure. 

permeability 
t he membrane 
in its manu-

These equations indicate that 
the water flux is dependent upon the 
applied pressure while the salt flux is 
not. This results in an increase 
in both the quantity and quality of 
produc t water as the appl ied pressure 
is increased. However, this improved 
performance is countered by an increased 
feed water salinity as the water flux is 
increased. The higher feed water 
salinity increases the salt flux through 
the membrane, and increases the solution 

4 

osmotic pressure which in turn reduces 
the water flux through the membrane. 
The net result is a lower water flux and 
reduced water quality as the percent of 
feed water recovered is increased. 
The exact operating conditions for a 
particular application will generally 
depend upon the raw water quality, the 
final product water quality require
ments t and the required water flux 
rate. 

Historical Development 

The phenomenon of osmosis has been 
studied for over 200 years. Nolet, 
in 1748 t was the first to observe 
the passage of a solvent through a 
semipermeable membrane (Williams and 
Williams 1967). Dutroelot, Vicrordt, 
and Traub cont inued the early reverse 
osmos is work with animal membranes and 
artificial membranes during the 19th 
century (Burns and Roe 1979). 

Pfeffer measured the osmostic 
pressure of solutions with varying 
concentrat ions in 1877 and showed that 
the product of the osmotic pressure 
and volume of a solution was constant 
at a constant temperature. He also 
observed that for a given solution, the 
osmotic pressure increased with an 
increase in temperature while the ratio 
of osmotic pressure to temperature 
remained constant (Williams and Williams 
1967). 

Van't Hoff built from Pfeffer's 
observations to show that the osmotic 
pressure, 'IT, is equal to the product 
of the solute concentration, C, the 
absolute temperature, T, and the uni
versal gas constant, R, as was shown in 
Equation 2. Once again, this relation
ship holds true for dilute solutions 
where Raoult's law is valid. 

The first application of osmosis 
was proposed by Ostwald in the late 
19th century (Williams and Williams 
1967) in the form of a perpetual motion 
mach ine based on the di fference in 
osmotic pressure caused by different 



membrane types. Osmotic pressure is 
independent of membrane type, however, 
and as expected, the machine did not 
work. 

Direct osmos is has had pract ical 
use in determining molecular weights 
and in studying the thermodynamic 
properties of solutions. It was 
not until the 1950s, however, that 
scientists recognized the practical 
appl icat ions of reversing the process. 
In 1953, the U.S. Department of the 
Interior, through the Office of Saline 
Water, sponsored an investigation at the 
University of Florida of desalination by 
reverse osmosis. Reid and Breton 
conducted this study and found that 
cellulose acetate exhibited permeability 
to water with semipermeability to salts 
(Goff and Gloyna 1970). 

In 1960 Loeb and Sourirajan devel
oped a modified cellulose acetate 
membrane whose water permeability was 

5 

some 500 times greater than that of 
the earlier films while still retaining 
a high degree of salt rejection. With 
their significant contribution, reverse 
osmosis technology began to leave the 
research stage. 

Advancements in membrane technology 
have continued with the expansion 
of the reverse osmos is proces s for the 
solution of water quality problems. In 
an inventory of desalination plants 
with treatment capacities of 95 m3 /d 
(25,000 gpd) or more, EI-Ramly and 
Congdon (1981) listed 447 reverse 
osmosis plants in the United States with 
a total treatment capacity of approxi
mately 757,000 m3/d (200 MGD). Of the 
total, 119,000 m3/d (31.4 MGD) or 16 
percent was for domest ic use. As raw 
water quality deterioration continues 
with increased domestic, industrial, 
and agricultural use and as high quality 
water resources dwindle, the use of 
reverse osmosis as a water treatment 
option can be expected to increase. 



CHAPTER II 

PRETREATMENT 

The purpose of pretreatment is to 
provide feedwater and brine streams with 
the physical and chemical properties 
necessary to prolong membrane life. 
Pretreatment steps are utilized to 
prevent premature deterioration of 
membranes, to minimize clogging of 
membranes due to part iculate loading or 
chemical precipitation on the membrane 
surfaces, and to prevent bacterial 
growth on and within the membranes. 

Speight and McCutchan (1979) 
suggested that to avoid cos tly system 
failure, pretreatment should be designed 
for the worst case raw water quality 
expected. The exact pretreatment 
requirements depend upon the quality of 
the raw water used and would include 
either physical or chemical processes or 
a comb i nat ion of the two to reach the 
required pre-reverse osmosis water 
quality. 

Particulate Removal 

Reverse osmosis systems are not 
particulate removal devices and will 
clog rapidly during high particulate 
loadings. Proper operation of reverse 
osmosis systems requires a feedwater 
turbidity of less than 1 JTU (Buckley 
1975) and various physical and chemical 
processes can be utilized for feedwater 
particulate removal pretreatment. 

Filtration 

Filtration is the most common 
pretreatment step to reduce membrane 
fouling from particulate matter. Dual 
media filtration, using sand and anthra
cite, allows deep penetration of solids 
into the filter bed and results in 

efficient filtration and long filter 
runs (Burns and Roe 1979). Other media, 
such as granular nonhydrous silicate 
(Adams and Brant 1977), activated carbon 
(Luttinger and Hoche 1974), and macro
reticular res ins, may be used depending 
upon the particular application and the 
corresponding economic considerations. 

Cartridge filters are usually 
ins taIled pr ior to reverse osmos is 
systems as an addit ional prefilter to 
protect the unit's membranes (Burns 
and Roe 1979). The cartridge filter 
me d i a ma t e ria 1 is e i the r c e llu los e , 
rayon, wool, or acrylic fibers with 

, recomme nded effect ive sizes vary ing 
with the membrane configuration (Burns 
and Roe 1979). 

7 

Coagulation-Flocculation
Sedimentation 

If feedwater with a high concen
tration of suspended material of a 
colloidal nature is to be treated using 
reverse osmosis, suspended solids 
removal prior to filtration may be 
required. Coagulation causes the 
neutralization of charges on the sur
f ace of the suspended colloids and 
destabilizes the suspension so that the 
slow mixing in the flocculation step 
allows particle aggregation and enhances 
particle removal through sedimentation 
and filtration. 

Aluminum or iron compounds such as 
aluminum sulfate, sodium aluminate, 
ferric sulfate, and ferrous sulfate are 
used as coagulants. These compounds are 
acidic in nature and react with the 
alkal inity of the feedwater to form 
sulfates of magnesium, calcium, or 



sodium as well as hydroxide precipi
t ates. 

Scale Prevention 

A number of chemical process 
options are available to control the 
formation of chemical precipitates 
that may clog and coat the reverse 
osmosis membranes. 

pH Control 

The adjustment of feedwater pH 
between 5.0 and 6.5 is used to prevent 
hydroxide and carbonate scaling based on 
the solubility product of the scale 
forming compounds. When the pH of the 
feedwater is controlled between 4 and 
1, protection of membrane deterioration 
via hydrolysis is an added benefit. 

For most applications, sulfuric 
acid is recommended for pH reduction 
(Osmonics 1915). Sulfuric acid is 
economical, is less corrosive than 
hydrochloric acid, and the sulfate ion 
results in a lower salt flux than 
monovalent ions. Phosphoric acid is not 
recommended for pH control due to the 
low solubility of calcium phosphate. 
When the concentration of calcium and 
sulfate ions are high in the feedwat"er, 
hydrochloric acid may be necessary. 

When acidification is used to 
reduce the alkalinity of the feedwater, 
dissolved carbon dioxide diffuses 
through the membrane making the corro
s ion potent ial high in the product 
water. Consequently, some pH adjustment 
of the product water is also required 
ei ther through decarbonat ion and/or 
lime or caustic soda addition. 

Scale Inhibitors 

The adjustment of feedwater pH 
is not effective against CaF2 and 
CaS04·2H20 scaling (Takahashi and 
Ebara 1918) and a scale preventing 
agent is needed. Sodium hexameta
phosphate functions as a sequestering 
agent to form soluble complexes that 

8 

keep calcium, magnesium, and iron salts 
in solution. Sodium hexametaphosphate 
is widely used in reverse osmosis 
installation especially for the inhibi
tion of calcium sulfate precipitation. 

Iron and Manganese Removal 

The oxidized forms of iron and 
manganese can be deposited on r~verse 
osmosis membranes in the form of partic
ulate, colloidal, or slime layers and 
may cause serious damage to the mem
branes. 

Aeration. Aeration may be used for 
the oxidation of iron and manganese to 
insoluble ferric hydroxide and manganese 
oxide. The oxidation of 1 mg/l of iron 
requires 0.14 mg/l of oxygen while 1 
mg/l of manganese requires 0.24 mg/l of 
oxygen (EPA 191]). Soluble iron is 
oxidized readily through aeration, 
however, manganese oxidation requires 
the catalytic effect of contact with 
previously precipitated manganese 
oxide to be effective. 

Ion exchange. Iron and manganese 
can be removed by sodium zeolite ion 
exchange in which the exchange bed may 
be either green sand or high capacity 
resin (Burns and Roe 1919). With the 
use of ion exchange removal of iron and 
manganese, care must be taken to prevent 
oxidation of the soluble iron and 
manganese forms in order to limit 
fouling of the ion exchange bed. 

Softening. Iron and manganese 
can also be removed by lime-soda-ash 
softening. The iron is oxidized to 
ferric hydroxide while the manganese 
is oxidized to manganic hydroxide 
(Burns and Roe 1919). Flocculation and 
sedimentation are then employed to 
remove the softening sludge prior to 
reverse osmosis treatment. 

Potassium permanganate/manganese 
dioxide greensand treatment. For small 
plants or forfeedwater containing 1 
mg/l or less of iron and manganese, the 
use of potassium permanganate as an 



oxidizing agent followed by filtration 
through manganese dioxide greensand is 
an economic alternative for iron and 
manganese removal. The potassium 
permanganate oxidizes the iron and 
manganese which then precipitates on 
the filter. If too little potassium 
permanganate is used, the filter itself 
oxidizes the iron and manganese, while 
when the potassium permanganate is 
in excess of the feedwater iron and 
manganese, the excess will regenerate 
the greensand filter. Due to the high 
cost of potassium permanganate and 
the zeolite bed, preaerat ion is some
times used to preoxidize the iron and 
manganese. 

Disinfection 

Bacterial slimes may form during an 
extended shutdown of 
unit (DuPont 1977b). 

a reverse osmosis 
Microbial enrich-

ment, or the movement of cellulosic 
degrading bacteria through the reverse 
osmos is membrane to colonize and pro
liferate within the membrane, can also 
occur during the operation of reverse 
osmosis systems (Hinterberger et al. 
1974). To counteract this microbial 
growth and biological membrane fouling, 
some form of feedwater disinfect ion is 
required. 

Hinterberger et al. (1974) showed 
that to reduce bacterial growth on 
reverse osmosis membrane surfaces, 
chlorination of the feedwater to a point 
of free chlorine residual was necessary. 
Disinfection of cellulose acetate 
membranes with the use of slug chlorine 
dosages at regular intervals is recom
mended, while continuous chlorine 
addition should generally be limited to 
1 mg/l free chlorine residual (Burns and 
Roe 1979). 

Polyamide and polyfuran membranes 
are susceptible to degradation from 

9 

chlorine and other oxidizing agents. 
Zero chlorine residual is recommended 
for these membranes and disinfection is 
accomplished using a flushing solution 
of 0.75 percent by weight of a 30 
percent formaldehyde solution (Burns and 
Roe 1979). 

Oxidants 

Chlorine 1S present in most mun1C1-
pal waters and is usually the most 
import ant oxid iz ing agent in water 
(Osmonics 1977), however, other oxidants 
such as chromic acid, ozone, and other 
halogens will affect reverse osmosis 
membranes 1n a similar manner. 

Cellulose acetate membranes are the 
most res istant to oxidation with these 
membranes ab Ie to tolerate cont inuous 
free chlorine concentrations up to 5 
mg/l and periodic free chlorine concen
trations of 50 to 100 mg/l with little 
membrane oxidat ion (Osmonics 1977). 
Chromic acid at feedwater pH values of 
greater than 2.2 has also been used 
without membrane deterioration. Al
though cellulose acetate membranes are 
resistant to oxidation, some manu
facturers are conservative in the 
allowable chlorine dosages they recom
mend, i.e., 0.5 mg/l continuous free 
chlorine concentration (Saltech 1978) 
and 1 mg/l (Burns and Roe 1979) to 
5 mg/l (Saltech 1978) maximum free 
chlorine residuals. 

Polyfuran and polyamide membranes 
are generally intolerant to oxidative 
degradation as stated above and oxidant 
removal is required in these reverse 
osmosis installations. When dechlorina
t ion of the feedwater prior to reverse 
osmosis treatment is required, sodium 
bisulfite is normally used at a dosage 
of 1.4 mg/l per mg/l of chlorine resid
ual. Dechlorination can also be carried 
out using activated carbon adsorption 